

Personal details:
 Name: _____ Age: _____ years Weight: _____ kg
 Date of birth: _____ / _____ / _____ Health insurance no: _____
 Allergies: _____

Current medication: _____ Dosage: dose/freq. (mg/hours, breakfast, lunch, dinner...)

Head doctor: _____ Dr.: _____ Tel.: _____
 Hospital: _____

Diagnosis: Dravet syndrome

If prolonged seizure (more than 5 min.)

MIDAZOLAM (BUCCOLAM ®) 2.5, 5, 7.5, 10 mg in jugal mucose (between gum and inner cheek) *Nasal administration	DIAZEPAM (STESOLID ®) 5, 10 mg rectal route
---	--

If seizure continues:
 Call/go to emergency, repeat dose, stabilize

CONTRAINDICATED MEDICATION

Lamotrigine (Lamictal®, Labileno®, Crisomet®)
 Phenytoin (Dilantin®, Epanutin®, Sinergina®)
 Lacosamide (Vimpat®)
 Fosphenytoin (Cerebyx®, Prodilantin®)
 Carbamazepine (Tegretol®)
 Oxcarbazepine (Trileptal®)
 Rufinamide (Inovelon®)
 Tiagabine (Gabitril®)
 Eslicarbazepine acetate (Zebinix®)

IN EMERGENCY ROOM

If seizure stops: 1. Stabilization (vital signs, oxygen) 2. Antipyretics/antibiotics if fever/infection 3. Get in touch with adult/child neurologist	If seizure continues (status epilepticus):
--	---

1. HEMODYNAMIC STABILIZATION:

- Airway, oxygen therapy, blood pressure, electrocardiogram, temperature, glucose.
- If 2nd rescue dose was not administered: **administer**.

2. PERIPHERAL CATHETERIZATION (initiate one of the following):

- DIAZEPAM (0.2 mg/kg -max. 10 mg-) in 10 min.
- LORAZEPAM (0.1 mg/kg)
- MIDAZOLAM (5 or 10 mg) by bolus administration
- CLONAZEPAM (0.05 mg/kg) by slow infusion.

3. IF PERIPHERAL CATHETERIZATION IS NOT POSSIBLE:

- Intramuscular Midazolam:
 - 13-40 kg weight: 5 mg
 - >40 kg weight: 10 mg
- Intranasal Midazolam: same dosage. Block one nostril and bolus inject through the other.

4. TREATMENT OF FEVER OR INFECTION

- Paracetamol (Apiretal®): 10-15 mg/kg - max. 60 mg/kg

5. GET IN TOUCH WITH THE ADULT/CHILD NEUROLOGIST

***Warning! If taking Stiripentol, lower doses of Benzodiazepines are required.** Protocol v1.1 11-10-21

IF SEIZURE IS NOT CONTROLLED

Maintain Clonazepam perfusion

Add:
 - Valproic acid 40 mg/kg (max. 3000 mg)
 or
 - Levetiracetam 60 mg/kg (max. 4500 mg)

Admission to Intensive Care



Last updated on: _____ / _____ / _____

Neurologist signature/stamp